


ust
'futlrtg S.olutbng

TEST REPORT

Report No. R'l'S/25071l-03 Discipline - Electrical Date of lssue: I I July 2025

ULR: TCI62902500000050F Croup - Cables & Wires

*All lnfblntation Pr.ovided by CLrstoruer..

Revierved by Autholizecl b1,

@44=
Sandeep Chlrillar'

Technical Marrager'Sr'.'festing E,ngi lteer

lso/lEc r7o2s:20!7 Accredited I Recognized by Bureau of rndian standards
E: robusttestlab@gmail.com I T: +91 9968717582, 99s8G53555 | wwwrobustsolutions.in

GENERAL PARTICULARS OF SAMPLE SUBMITTED

NAME & ADDRESS OF C]USTOMER Net Gen Innovation Pvt. Ltd.
(Brand - Genius Networli)
26, PC Chosh Road, l(olliata-700048

JOB ID RTS/CAB/25OGO5-04

,I.CU STOM ER REF'ERENCI] NO Customer test request dated 30.06.2025

*PART C]ODE GCXYYLZAABBB
X - Category, YY - Type, AA - Colour, BBB - Length X- T f<rr.Cat 6A,
6 for Cat 6, YY - tl'l'for UTP, ST for STP AA - WH tbr rvhite, Bl,-
for Bluc, RD for RED BBB - 001 for I rntr., 002 for 2nrtr., 010 lbr.
l0rntr'

.SAMPLE DESCRIP]'ION Copper Patch Cord Cat 6 and Cat 64. LSZH

PRINTING ON SAMPLE Genius tlTP Patch cord LSZII TIA/EtA 568.2-D t6/0312025

MODE OF PACI(ACINC Coil

CONDITION OF SAMPLE RECEIVED Sa tisfa cto ry

QUANT'ITY OF SAMPLE 30 Meters finished cable

DATE OF'RECEIPT OF SAMPLE 05.07.202s

DATE (S) OF t-Est'rNC 06.07.2025 to I 0.07.2025

].EST SPECIFICATION IEC 60332-l -2:2004, IEC 60754-2:201t and IEC 6103:l-2:2019
.IEST 

CONDUCTED l) Single Ver.tical (Flanrrnability test),2) pH tcst antl conductivity
test, 3) Measurement of srnolie density test

LOCATION OF I-ESTINC Robust'I'esting Solutions Pvt. Ltd
H I -958, RIICO IndLrstrial Area, Chopanki, Bhiwadi. Rajasthan -301 0 I9

l) The test resttlts presetrted in this repol't relate only to the sarrple sLrbrnitted aud not drawn by RobLrst Testing S.lrrtiors
Pvt Ltd' 2)'fhis report shall rlot be reprodr.rced in part, uncler any circunrstances. l-he laboratory is res;tonsible tbr all t5e
illfor'nration provided in this report, except when infblnratiorr is provided by tlre custoprer.
-l) This report shall legal ptrrposes ancl not be Lrsed as eviclence in the cor-rrt of law.
4) Endorsenrent of f'elrecl rtor irnplied arrd shall not be used in any adveltising nredia without rvrittel

i::'ll'lt:'::^:l ?l: , , , ..g 
SoJutions Pvt Ltd. s) Toral Liabitity o1'Robirst Tesring SotLrtions pvt L.td. i1'an1,.ivill be limited to lnvoiced arnoLurt fbr this report. 6) Unless otherwise Specified, Renmant s^,-,,pi. iir.,;i;;;ii t;

t to decision rule of lab considering MU.
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TEST RESULTS

Conclusion: The Sarnple conforms to var.ious require ments as observcd for the above test paralneters onl1,,

***End of RePort***
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TC-16290

S. \o. 'l cst (bntluctctl I cst \lcthotl Itcr;uircnrcnts 'l'cst llcsults Itcrn a rlts

I Single Vertical (Flammability) test
(f inre for f'larle a1t;llication 60 Seconcls for-< 25 nrnr dianreter.)

I
Unaffbcted poltion
flont the lower edge ol
the top clartrp

Annex A of
IEC 60332-l-2:2004

Min. - 50 rrrrtr 385 Con lblnrs

12
Lerrgth charged Ii'onr
the lowel edge olthe
top sUpport

Max. 5.10 ntnt 508 (-'onfblnrs

2 pH test

Annex A of
IEC 60754-2:201I

> 4.3 pH 5 .84 Confbnls

J Conrluctivity test

I 0 prs/nrnr 0.454 Corr lirlnt s

1 Measu re ment of
Srnoke density
(smoke ernission)
(3m3) BS DN 61034-2:2019

The nrinirrLrnr vale
for thc light

tlansnr ittance shal I

rrot fhll below 60 o%

at arry tirle during
the tcst

82. I Confbrnrs
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